seanron s FCC TeSt Report

Report No. : FR822609-01-AB

Level (dBuVim) Date: 2008-03-18
107
3
ul
FCC CLASS-B
51 4 7 FCC CLASS-B (AVG)
4 1000 HE00. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (NEz)
Site ¢ DICHOG-RY
Condi tion i FCC CLASS-E Sm SHF-EWF HORM YERTTCAL
EUT i PDA PHOWE FCDMA (hand T/¥TTTY #
© GEM/GPRE/EDGECH00/1E0O0/1 60D
Power v 1 20Yac/B0Hz
Hoge : FROBZZBNG-0I
Memo o B0OEZ I Th Te_Chl|_24628Hz + Adaptor B
Tata Rate R
Flane . EZ
THET T ARTRRAnInnITas
Sample v AW
Over Laimit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB Cll deg
l 2380.00 5120 -22. 80 T4.00 5L.10 31.85 3.92 35 88 130  Peak
2 2390.00 39,49 -14.5] bH4.00 39.3%9 3l.86 3.892 3b.63 Lon 313 Average
3@ 2482 00 84, 23 83.95 31.85 4.02 35.89 130  Peak
4@ 2462, 00 BT, 47 BT. 19 31.9 4.02 35,69 L0 313 Average
5 2489.43 5016 -23. 84 T4.00 49.81 32.00 4.05 3570 130 0 Peak
6 @ 2489.43 39,63 -14. 37 bH4.00 39.28 32.00 4.056 3570 L0 3l3 Average
7 TE2T.00 53.46 -20.54 T4.00 4B6.63 35,87  T.42 36,27 1on 0 Peak
8@ TEET.O0 42,17 -11.83 5H4.00 35.34 35.87 T.42 36,27 L0 174 Average
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Test Mode : Mode 4
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
gp LEve! (4BuVim) Date: 2008-03-08

FCC CLASS-B
=l
A'IIZI—I T 1
2
3 4 5 5
T 30 224, 418. 612, 80a. 1000
Trace: {Discrete) FrEquency (NEZ)
Site 1 DECHDA-HY
Conditign : FCC CLABS-E 3m TF-ANT(O51121) HORTZOMTAL
ENT  PDA PHOWE RCOMA (hand T/¥ITT) +
v GSMSGPRSSEDGECAODS TEO0S 1 B00)
Power v 1I0¥ac/B0Az
Hods| : FR BZZE0D-0I
Hemo o B0E I lg Te_ChOl_241280z + Adaptor B
Data Hate 15
Flane ¢ EZ
THET 1 GRTRRADIDRITAS
Sample LM o
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB Cl deg
| @ al.08 30,04 -9.868 40.00 44,24 [8.956 0.30 33.46 100 213 Peak
2 42.88 27.40 -12.60 40.00 48 23 [Z2.0Z 0.30 3316 === -—- Peak
3 £3.49 Z1. 14 -18.86 40.00 46,42 T.84 0.36 33.Z8 == -—- Peak
4 ThZ2. 80 Z0.8% -Zb. 11 48.00 33.2T7 19.38 [.10 3Z.8b === -—- Peak
5 876,80 22 34 -Z3.66 46.00 33.401 20.36 .30 3274 —— -—— Peak
3 988,80 23.48 -30.52 54.00 33,18 ZL. 16 L.30 3216 === --- Peak
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Report No. : FR822609-01-AB

Level (dBuVim) Date: 2008-03-18
107
3
FCC CLASS-B
54 . 7 FCC CLASS-B (AVG)
1 1000 H800. 10600, 15400. 20200. 25000
Trace: (Discrete) FERqUEnCY: ()
Site v DECADG-HY
Condition i FCC CLASS-E 3m SHF-EWF RORM RORTZOMTAL
EOT i PDA PHONE FCDMA (hand T/¥TTTY +
t GER/GPRE/EDGE(B00/1EOD/ 1 B0D)
Power + 1 E0YacBOAz
gz TR BEER05-0
Memo o B0 I lg Te_ChODIl_241 280z + Adaptor B
Data Rate 15§
AT : EZ
THET P GSTSS00I001THY!
Sample v AW
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB ol 1 deg
Ll @& 2389.99 70,53 -3.47 T4.00 T0.43 31,85 3,92 35 68 130 § Peak |
2@ 2380.89 49,08 -4.92 54.00 48 98 31.856 3.92 35,68 129 l2 Average
3@ 2412. 00 89,58 99.42 31.8%8 3.85 35,63 1on 0 Peak
4 @ 241200 g9 28 . . 90,13 3L[.8% 3.95 35 88 129 L2 Average
5] 2484, 00 bl.24 -22.76 T4.00 50.91 31.98 4.0b 3570 Lon 0 Peak
B 248400 3958 -14.42 54,00 39.256 31.98 4.05 3570 129 L2 Average
o 8681, 00 53.66 -20.34 T4.00 4B8.61 36.06 T.42 36,42 JELE 0 Peak
8 268l 00 42.34 -11.66 54.00 35.28 36.06 T.42 3642 130 295 Average

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
gg LEv! (4BUVim) Date: 2008-03-08

FCC CLASS-B
-

3 ]
Z 4 G
D 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (REz)
Site ¢ DICADG-AY
Condi biom v FCC CLAES-E Jm TF-ANTCRS1121) YERTTCAL
EUT ; PDA PHOWE RCDMA (hand TAWTIT) +
v GSMAGPRSSEDGEC SO0/ B0 19000

Power v 1EI0%ac/BNAz
Hode | : FR OB22E0%-0I
Hemn v BD2, g Tz _ChOl_24128Hz + Adaptor B
Data Rate i 16

ane : EI
THET 1 GRTRRADIORITAS
Sample |

(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dE Cll deg

l 30.54 26.34 -13.668 40.00 40.50 [8.85 0.30 33.46 Lon 195 Peak

2 9. 18 Z3.21 -16.78 40.00 4Z. 10 14.03 0.30 33.Z2 == --- Peak

3 92.64 24.02 -19.48 43,50 47.Z23 9.82 0.50 33.33 =L --— Peak

4 TI8.80 2. 18 -24.82 4B6.00 343.06 19.62 [. 19 3Z.89 == --- Peak

5 876.80 23.84 -Z22.16 4B.00 34.92 ED.36 .30 3274 === -—- Peak

B 9565.90 23.57 -ZZ. 43 4B8.00 3377 20.93 L2686 3Z.39 — --- Peak
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Site
Condi tion
ENT

Power
Hode |
Hema

Data Hate
Plane
THET
Sample

D D D D

00 =] S0 QN s G [ —

Remark: #3 and #4 Fundamental Signal

Level (dBuVim) Date: 2008-03-18
107
3
FCC CLASS-B
- L il FCC CLASS-B l:qu:l
4 1000 H800. 10600, 15400. 20200. 25000
Trace: (Discrete) FIEAUENCY (NEIz)
© DICHDB-HY
i FCC CLAES-E 3n SHF-EWF HORM YERTTCAL
i PO PHOWE FCOMA (hand T/VTTTY #
© GSH/GPRS/EDGECH00/ 1BD0/ 150D
: 1EYac/B0Rz
¢ TR BZEE0S-0
: ?EE.IIE Ta_Chil_241%4Hz + Adaptor B
+ EI
EEEJWDIDDI?QSI
' ver Limit Eeadintenna ©Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
2388989 66,40 -T7.80 T4.00 66.30 31.86 3.892 35,68 Lon 0 Peak
2389.99 46,22 -T7.78 bH4.00 48,12 3[.86 3.92 35 68 130 306 Average
2412.00 86,01 895.86 31.88 3.85 35,63 L0 0 Peak
241200 86, 63 g86.53 3L.83 3.85 35.68 130 306 Average
2o00.00 51.58 -22.41 T4.00 5L.24 32.00 4.056 3570 L0 0 Peak
2600.00 39,47 -14.53 bH4.00 39,12 32.00 4.05 3570 130 306 Average
868L.00 53.24 -20.76 T4.00 48,18 36.06 T.42 36,42 L0 0 Peak
g68L.00 42,08 -11.9L 54.00 35.04 36.06 T7.42 36,42 130 133 Average
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Test Mode : Mode 5
Polarization : Horizontal

Bl The test that passed at minimum margin was marked by the frame in the following table.
gp LE¥e! (dBuVim) Date: 2008-03-08

FCC CLASS-B
e
a0— :
2
5 4 a 3]
i 30 224, 418. 612, g04. 1000
Trace: {Discrete) Frequency Rz
Site v DECADG-RY
Condition ¢ FCC CLAES-E Sm LF-ANT{O511217 HORTZOWTAT
EUT ¢ PDA PHONE RCDMA (hang T/¥TITY +
¢ GEM/GPREEDGEC 00/ T ED0S 1 G000
Power 1 E0Yac/BOAz
Hode| v FR OBEZROS-0I
Hemo ©OBDE, Ilg Ty _ChDB_24378Hz + Adaptar B
Tata Rate 16
ane . EI
THET T GRTRRAninnITasl
Sample v A-d
ver lamit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg
L 20,00 32.93 -7.07 40.00 46,47 19.66 0,30 33.50 1on 126 Peak
2 29,18 29.21 -10.79 40.00 48.08 14.03 0.30 33 22 == -—- Peak
3 53.49 Z1.30 -8 70 40.00 46.58 T.64 0.36 33.:28 = -—- Peak
4 323,80 22,46 -23.54 46.00 4L 10 [3.83 0.80 3327 == -—— Peak
5 Bz2d. 30 23.73 -Z2. 27 48.00 35.16 19.99 [, 20 3282 = -—- Peak
3] 974,80 23.57 -30.43 H4.00 33.46 Z21.06 1.30 3Z.ZH = -—- Peak
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107 Level (dBuvim) Date: 2008-03-18
&
4
FCC CLASS-B
51 if FCC CLASS-B (AVG)
) 1000 5800, 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (Ez)
Site 1 DICHDG-RY
Condition 1 FCC CLASS-E 3m SHF-EWF ROWM YERTTCAL
EUT : PDA PHOMNE RCDMA (hand TAYTITY +
v GEM/GPRS/EDGECO0S T RO0S 18000
Power v 1 20%acs BNz
Hodel : FROBEZA0D-0I
Memg v B0 I lg Te_ChDR_24378Hz + Adaplor B
Data Rate v 16
Plane + B2
THET D 3RTRRADIDNITESI
Sample ;AW

Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l 2384.00 52,74 -21.26 T4.00 52.66 31.83 3.92 35 B8 100 0 Peak
2 2384.00 39.54 -14.46 bH4.00 38.46 31.83 3.82 3b. 68 100 23 Average
3 X 2437. 00 97.87 97.44 31.93  3.88 35.6% Lon 0 Peak
4 @ 2437. 00 8T, 45 B7.22 31.93  3.89 3589 100 23 Average
5 2488. 00 b5L.B8 -22. 32 T4.00 5L.33 32.00 4.0 35.70 Lon 0 Peak
B 2488.00 39.81 -14.40 54.00 38.25 32.00 4.05 3570 100 23 Average
7 7356.00 53.30 -20.70 T4.00 4B6.57 3h.86 T.EZEZ 36 14 Lo 0 Peak
8 T356.00 42.07 -11.93 54.00 35.34 3b.606 T.ZZ 36,14 Lo 104 Average
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
g LEve! (dBuVim) Date: 2008-03-08

FCC CLASS-B
Fl
ao}— :
4 2 g
4 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (NE(z)
Site v DECADG-HY
Condition i FCC CLASS-E Jom LF-ANTCAS1121) YERTTCAL
EUT : PDA PHOWE WCDMA (hand T/¥TTTY +
v GEMACPRESEDGECHDDA TEO0S 18000
Power v 1 20Yac/B0Hz
Hodel 1 FROBEZAND-0I
Memo v BDE I lg Te_ChOR_24378Hz + Adaptor B
Tata Rate 16
Plane . EI
THET i GSTRRADIDOITAS
Sample ;AW
ver laimit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg
1! 20.00 35,32 -4 68 40,00 48 86 19.686 0.30 33 50 130 219 Peak
2 39. 18 33.38 -8.62 40.00 52 2T [4.03 Q.30 33 22 === -—- Peak
3 53.49 31.32 -8.68 40.00 bHB.BO T.64 0.36 33 Z8 === -—— Peak
4 Th2.80 20,82 -2b. 18 4B.00 33,19 19.3% L. 10 32,8 Z -—— Peak
5 BTB. 80 22.50 -Z3.50 46.00 33.58 20.36 .30 32.74 e -—- Peak
B 864,30 23.22 -30.78 H4.00 33.26 20,98 L. 30 32 33 = -—— Peak
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e Level {dBuvm) Date: 2008-03-18
3
4
FCC CLASS-B
7 FCC CLASS-B (AVG)
54 ;
D 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency. (W)
Site 1 DSCRDG-RY
Condi biom v FCC CLAES-E Sm SHF-EHF HORW YERTTCAL
ENT ; PDA PHOWE RCDMA (hand TAWTIT) +
t GEMAOPRESEDGEC SO0 BODS Q000
Pawer v l20%ac B0l
Hode| : FR OB2ZE0%9-0I
Hemo + B0E I g Te_ChO6_24374Hz + Adaptor B
Data Rate ;1B
ane : EI
THET 1 3aTRRADINNITESI
Sample ;AW

(ver Limit Eeadintenna ©Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg

l 2368.00 51.80 -22.40 7T4.00 5L.58 3L.81 3.83 35 B8 100 0 Peak
2 2368.00 39.47 -14.53 H4.00 38.45 3L.8] 3.83 35 68 100 308 Average
3 X 2437.00 895,47 85.20 3L.93 3.88 35.6% Lon 0 Peak
4 @ 2437. 00 85, 5 g0.36 31.93 3.99 3589 100 308 Average
5 2498. 00 5L.03 -22.97 T4.00 50.68 32.00 4.0 35.70 Lon 0 Peak
B 2498.00 39.58 -14.4] 54.00 38.24 32.00 4.056 3570 100 308 Average
T T407.00 53.15 -20.85 T4.00 4B.44 35,83 T.24 36,16 Lon 0 Peak
g T407.00 41.89 -12. 11 54.00 35 18 3563 T.24 3616 100 153 Average
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 6
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
g LEve! (dBuVim) Date: 2008-03-08

FCC CLASS-B
=l
app—1 ] :
2
3 4 7 &
0 30 224, 418. 612, 80a. 1000
Trace: (Discrete) FrEquEncy (NELZ)
Site 1 DSCHDA-HY
Conditign : FCC CLABS-E 3m TF-ANT(O51121) HORTZOMTAL
ENT : PDA PHOWE RCOMA (hand T/¥ITT) +
v GSMSGPRSSEDGECAODS TEO0S 18000
Power v 1I0¥ac/B0Rz
Hods| : FR BZZE0D-0I
Hemo o B0E Ilg Te_Chll_248280z + Adaptor B
Data Hate 15
Flane ¢ EZ
THET 1 GRTRRADIDRITAS
Sample | -
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cl deg
l a0.00 33.64 -6.38 40.00 4718 19.86 0.30 33.50 100 150 Peak
2 9. 18 Z8.84 -[1.18 40,00 47.7Z2 [4.03 Q.30 33 22 === -—- Peak
3 54.03 Z20.98 -19.02 40.00 46,43 7.0 0.38 33.33 == -—- Peak
4 Bl1.40 20.65 -25.35 48.00 35.41 1T7.54 L[.00 33.30 === -—- Peak
5 B24.30 24.4% -Z[.5] 46,00 35,92 19.99 [.Z0 3. 62 —— -—— Peak
& B876.80 23.560 -Z22.50 4B8.00 34.58 Z0.36 .30 32 T4 === --- Peak
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Report No. :

FR822609-01-AB

Level (dBuVim) Date: 2008-03-18
107
3
4
FCC CLASS B
- FCC CLASS-B (AVG)
0 3000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (NELz)
Site v DECADE-RY
Condi tiom i FCC CLASS-E Sm SHF-EWF RORN RORTZOWTAL
EUT i PDA PHONE RCDMA (hand T/A¥TTTY +
¢ GEM/GPRS/EDGECA00/ 1 ED0S 1 900)
FPower v 1 20Wac/B0Hz
Mode | ;o FROBZZG0G-DI
Hemo o BDE I lg Te_ChI|_24628Hz + Adaplor B
Data Rats 9
Flans
THET 35?5590IDDI?93I
Sample Ao
(ver lamit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB Cll deg
l 2380.00 51.29 -22. 71 T4.00 5L.18 3.8 3.92 35 88 130 0 Peak
2 2390.00 39.86 -14. 16 bH4.00 39.7> 3l.86 3.92 35,63 100 24 Average
3 X 2482 00 89, 29 899.00 31.85 4.02 35.89 130 0 Peak
4@ 2462, 00 89, 49 89.21 31.956 4.02 35,69 100 24 Average
5 2485 18 B7.29 -B.71 T4.00 BB.98 31.98 4.05 35 70 Qo R Peak
[ &1 2486, |8 B2, 45 -1.56 H4.00 B2 [Z A1.98 4.05 35 70 oo 24 Average
T aT12.00 53.58 -20.42 T4.00 4B8.45 38.10 T.45 38,42 130 0 Peak
g 8712.00 42,29 -[1. 7L b4.00 36,16 36,10 T7.4b5 36,42 Lon Z6b Average

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
gp L&Y (dBuVim) Date: 2008-03-08

FCC CLASS-B
=

3 4 5 g
i 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (NEz)
Site 1 DECRDG-RY
Condi biom 1 FCC CTLASS-E Sm TF-ANT(OS1 1210 YERTTCAL
EIT : PDA PHOWE RCDMA (band TAWTIT) +
v GEMVGPRESEDGEC SO0 T BO0S G000
Power o 120¥ac/B0Rz
Hodel i FR OBZ2608-01
Hemo o B0E Ilg Te_Chll_2482W0z + Adaptor B
Data Hate i
Flane ¢ EZ
THET T GRTRRANINNITESI
Sample |

(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dE Cll deg

L 4 30.00 36.07 -3.93 40.00 48.81 19.86 0.30 33.50 Lon 210 Peak

2 4.03 3l.564 -8.48 40.00 5B6.99 7.0 0.38 33.33 == --- Peak

3 92.64 24.73 -18 77 43.50 47.85 4.62 0.50 33.33 e --- Peak

4 411.30 24.8956 -21.056 46.00 41.19 15.95 0.89 33.08 === --- Peak

5 g24.30 22.98 -Z3.02 46.00 34.41 19.99 L. 20 3Z.62 =2l --— Peak

& 980.40 23.80 -30.20 54.00 3d3.81 ZL. 10 L.30 3Z.Zl == --- Peak
SPORTON International Inc. Page Number 1 77 of 82
TEL : 886-3-327-3456 Report Issued Date : Apr. 09, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : NM8DMS



seanron s FCC TeSt Report

Report No. : FR822609-01-AB

Site
Condi tion
ENT

Power
Hode |
Hema

Data Hate
Plane
THET
Sample

e

00 =] S0 QN s G [ —

Remark: #3 and #4 Fundamental Signal

Level (dBuVim) Date: 2008-03-18
107
3
4
FCC CLASS-B
54 7 FCC CLASS-B (AVG)
4 1000 H800. 10600, 15400. 20200. 25000
Trace: (Discrete) FIEAUENCY (NEIz)
v DECADG-RY
i FCC CLAES-E 3n SHF-EWF HORM YERTTCAL
i PO PHOWE TCOMA (hand T/VTTTY +
¢ GEM/GPRE/EDGEC 800/ BA0S 1 S00)
: 1EYac/B0Rz
¢ TR BZEE0S-0
©ORDE Ilg TuChll_2462MHz + Adaptor B
: 'EE
EEEJWDIDDI?QSI
' Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
238400 51.39 -22.61L T4.00 5L.31 3l.83 3.82 3568 Lon 0 Peak
2384.00 3972 -14.28 54,00 39.84 3[.83 3.92 35 68 130 305 Average
2482, 00 84, 28 94,00 31.9 4.02 35,89 L0 0 Peak
2462, 00 84, 49 g84. 21 3L.85 4.02 35.869 130 305 Average
2483.66 B5. 88 -8 12 T4.00 B5.55 31.98 4.056 3570 L0 0 Peak
2483.66 B50.81 -3.19 H4.00 50.48 31.898 4.05 3570 130 305 Average
8712.00 B53.02 -20.98 T4.00 45.83 36.10 7.45 36,42 L0 0 Peak
8712.00 41,76 -12. 26 H4.00 34.62 36.10 7.45 36,42 130 LBZ Average
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna used in this product is PIFA Antenna without connector and it is considered to meet

antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments

Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Due Date Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz| Mar. 03, 2008 | Mar. 02, 2009
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2008 | Mar. 30, 2009
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2008 | Mar. 21, 2009
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 27, 2008 | Mar. 26, 2009
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Spectrum Radiation
P Agilent E4408B MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK| BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
. Radiation
Pre Amplifier EMEC PA303 PA303-SMA-059| 100K~3GHz Nov. 26, 2007 | Nov. 25, 2008
(03CHO06-HY)
Base Station . Radiation
] R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation

Uncertainty of Conducted Emission Measurement (150 KHz ~ 30 MHz)

Confidence of 95%

U=2Uc(y)

Uncertainty of Ai
Contribution 5 Probability u(x;)
Distribution

Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24

Combined standard uncertainty Uc(y) 1.13

Measuring uncertainty for a level of 296

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of %

Contribution Probability u(Xi )

dB C

Distribution

Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33

Combined standard uncertainty Uc(y) 1.30

Measuring uncertainty for a level of 260

Confidence of 95%  U=2Uc(y) '
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Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)

Uncertainty of Ai
Contribution " Probability U(Xi ) Ci Ci *u(Xi )
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
iif;‘;‘: \\/’SS\\/’VVFF: gzlz 8.'1131 +0.34/-035 | U-shaped | 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472

Confidence of 95%  U=2Uc(y)

The measured resultis :ydBuV+UdB

for a level of confidence of approximately 959§ > (k=2)
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